



Nick Fantini, PharmD  
Compounding Pharmacist  
nfantini@carecapitalmanagement.com

PRESCRIPTION COMPOUNDS AVAILABLE FOR  
OB/GYN PATIENTS

| <u>Active Ingredient(s)</u>  | <u>Dosage Form</u> | <u>Current Strength(s)</u> | <u>Beyond Use Date</u> |
|--|--------------------|----------------------------|------------------------|
| <b>Boric Acid</b>  | Vaginal Capsule    | 600mg                      | 180 days               |
|  |                    |                            |                        |
| <b>Diazepam</b>  | Suppository        | 2mg, 5mg, 10mg, 20mg, 30mg | 180 days               |
|  |                    |                            |                        |
| <b>Gabapentin</b>  | Vaginal Cream      | 6%                         | 35 days                |
|  |                    |                            |                        |
| <b>Lidocaine</b>   | Vaginal Cream      | 2%                         | 35 days                |
|  |                    |                            |                        |
| <b>Pyridoxine<br/>(Vitamin B6)</b>   | Suspension         | 100mg/mL                   | 35 days                |
|  |                    |                            |                        |
| <b>Triple Nipple<br/>Ointment<br/>Miconazole/<br/>Mupirocin/<br/>Betamethasone<br/>(all-purpose nipple<br/>ointment)</b> | Ointment           | 2%/1%/0.05%                | 180 days               |

1179 Vestal Ave, Suite 1, Binghamton, NY 13903  
P: 607-723-7584 - Fax: 607-773-0936